

- **MEDICINAL FORMS** There can be variation in the licensing of different medicines containing the same drug.

Paint

- ▶ **Tioconazole (Non-proprietary)**

Tioconazole 283 mg per 1 ml Tioconazole 283mg/ml medicated nail lacquer | 12 ml [PoM] £28.74 DT = £28.74

- ▶ **Trosyl** (Pfizer Ltd)

Tioconazole 283 mg per 1 ml Trosyl 283mg/ml nail solution | 12 ml [PoM] £27.38 DT = £28.74

ANTIFUNGALS > OTHER

Amorolfine

20-Jan-2020

- **INDICATIONS AND DOSE**

Fungal nail infections

- ▶ **BY TRANSUNGUAL APPLICATION**

▶ Child 1 month–11 years: Apply 1–2 times a week for 6 months to treat finger nails and for toe nails 9–12 months (review at intervals of 3 months), apply to infected nails after filing and cleansing, allow to dry for approximately 3 minutes

▶ Child 12–17 years: Apply 1–2 times a week for 6 months to treat finger nails and for toe nails 9–12 months (review at intervals of 3 months), apply to infected nails after filing and cleansing, allow to dry for approximately 3 minutes

- **UNLICENSED USE** Not licensed for use in children under 12 years.

- **CAUTIONS** Avoid contact with ears · avoid contact with eyes and mucous membranes · use with caution in child likely to suck affected digits

- **SIDE-EFFECTS**

▶ **Rare or very rare** Nail discolouration · skin reactions

- **PATIENT AND CARER ADVICE** Avoid nail varnish or artificial nails during treatment.

- **MEDICINAL FORMS** There can be variation in the licensing of different medicines containing the same drug.

Medicated nail lacquer

CAUTIONARY AND ADVISORY LABELS 10

- ▶ **Amorolfine (Non-proprietary)**

Amorolfine (as Amorolfine hydrochloride) 50 mg per 1 ml Amorolfine 5% medicated nail lacquer | 5 ml [PoM] £16.21 DT = £8.36

- ▶ **Loceryl** (Galderma (UK) Ltd)

Amorolfine (as Amorolfine hydrochloride) 50 mg per 1 ml Loceryl 5% medicated nail lacquer | 5 ml [PoM] £9.08 DT = £8.36

- ▶ **Omicur** (Morningside Healthcare Ltd)

Amorolfine (as Amorolfine hydrochloride) 50 mg per 1 ml Omicur 5% medicated nail lacquer | 2.5 ml [PoM] £9.09 | 5 ml [PoM] £9.09 DT = £8.36

Terbinafine

12-May-2020

- **INDICATIONS AND DOSE**

Tinea pedis

- ▶ **TO THE SKIN USING CREAM**

▶ Child: Apply 1–2 times a day for up to 1 week, to be applied thinly

- ▶ **BY MOUTH USING TABLETS**

▶ Child 1–17 years (body-weight 10–19 kg): 62.5 mg once daily for 2–6 weeks

▶ Child 1–17 years (body-weight 20–39 kg): 125 mg once daily for 2–6 weeks

▶ Child 1–17 years (body-weight 40 kg and above): 250 mg once daily for 2–6 weeks

Tinea corporis

- ▶ **TO THE SKIN USING CREAM**

▶ Child: Apply 1–2 times a day for up to 1–2 weeks, to be applied thinly, review treatment after 2 weeks

- ▶ **BY MOUTH USING TABLETS**

▶ Child 1–17 years (body-weight 10–19 kg): 62.5 mg once daily for 4 weeks

▶ Child 1–17 years (body-weight 20–39 kg): 125 mg once daily for 4 weeks

▶ Child 1–17 years (body-weight 40 kg and above): 250 mg once daily for 4 weeks

Tinea cruris

- ▶ **TO THE SKIN USING CREAM**

▶ Child: Apply 1–2 times a day for up to 1–2 weeks, to be applied thinly, review treatment after 2 weeks

- ▶ **BY MOUTH USING TABLETS**

▶ Child 1–17 years (body-weight 10–19 kg): 62.5 mg once daily for 2–4 weeks

▶ Child 1–17 years (body-weight 20–39 kg): 125 mg once daily for 2–4 weeks

▶ Child 1–17 years (body-weight 40 kg and above): 250 mg once daily for 2–4 weeks

Tinea capitis

- ▶ **BY MOUTH USING TABLETS**

▶ Child 1–17 years (body-weight 10–19 kg): 62.5 mg once daily for 4 weeks

▶ Child 1–17 years (body-weight 20–39 kg): 125 mg once daily for 4 weeks

▶ Child 1–17 years (body-weight 40 kg and above): 250 mg once daily for 4 weeks

Dermatophyte infections of the nails

- ▶ **BY MOUTH USING TABLETS**

▶ Child 1–17 years (body-weight 10–19 kg): 62.5 mg once daily for 6 weeks–3 months (occasionally longer in toenail infections)

▶ Child 1–17 years (body-weight 20–39 kg): 125 mg once daily for 6 weeks–3 months (occasionally longer in toenail infections)

▶ Child 1–17 years (body-weight 40 kg and above): 250 mg once daily for 6 weeks–3 months (occasionally longer in toenail infections)

Cutaneous candidiasis | Pityriasis versicolor

- ▶ **TO THE SKIN USING CREAM**

▶ Child: Apply 1–2 times a day for 2 weeks, to be applied thinly, review treatment after 2 weeks

- **UNLICENSED USE** Not licensed for use in children.

- **CAUTIONS**

▶ With oral use Psoriasis (risk of exacerbation) · risk of lupus erythematosus

▶ With topical use contact with eyes and mucous membranes should be avoided

- **INTERACTIONS** → Appendix 1: terbinafine

- **SIDE-EFFECTS**

GENERAL SIDE-EFFECTS

▶ **Common or very common** Skin reactions

SPECIFIC SIDE-EFFECTS

▶ **Common or very common**

▶ With oral use Appetite decreased · arthralgia · diarrhoea · gastrointestinal discomfort · gastrointestinal disorder · headache · myalgia · nausea

▶ **Uncommon**

▶ With oral use Taste altered

▶ With topical use Pain

▶ **Rare or very rare**

▶ With oral use Agranulocytosis · alopecia · cutaneous lupus erythematosus · dizziness · hepatic disorders · malaise · neutropenia · photosensitivity reaction · sensation abnormal · severe cutaneous adverse reactions (SCARs) ·